
6

12

16

18

2

1

23

24

20

18

10
117

9

13

5

15

1514

21

17

22

3
4

25
26

8

19

SEE BURNER 
ASSEMBLY 
PARTS LIST

SEE 
CONTROL 
PANEL 
PARTS LIST

Parts List: OT300-500*2: Tank

27
28

# DESCRIPTION
1 Control Panel Cover (17111)
2 Knob (19867)
3 Flame Rod (w/ gasket) (19853R)

4 Hot Surface Igniter (w/ gasket) 
(19945R)

5 Air Intake Assembly (19978)
6 Insulation (Tank Top) (18153)

7 Powered Anode Rod, 16 in. Length 
(15152)

8 Cover Plate (Transition Chamber 2)
9 Sensor, Second Pass (21599)

10 Blocked Exhaust Switch (w/ 
bracket) (20014)

# DESCRIPTION

11 Blocked Intake Switch (w/ bracket) 
(20012)

12 Power Supply Junction Box (21640)
13 Baffle (16604)

14 Tank Temperature Sensors (2-in1) 
(21594)

15 Plug, 1", Square head (15297)
16 T&P Relief Valve (21785)
17 Outlet Pipe Nipple (15407)
18 Inlet Pipe Nipple (15340)

19 Powered Anode Rod, 20 in. length 
(15153)

20 Drain Valve (15590)

# DESCRIPTION
29 HB Fitting, 1/4"NPT x 1/4" Hose Barb

30 PVC Reducing Coupling, 4"x3", 
Sch40

31 PVC Pipe, Sch40 DWV, 3" DIA x 3.25"
32 1" x 3" Plastic Lined Nipple
33 Flat Washer, Stainless Steel, 5/16"
34 Hex Nut, Plated, 5/16" - 18
35 Screw, Hex, SER FLNG 5/16-18 x 1/2
36 #10 Ground Screw
37 Screw, #8 x 1/2in
38 Rivet, #44 Alum/Alum

39 #10-24 x 0.375" Phillips Pan Head 
Screw, Zinc

40 Zip Tie, 17" Plastic
41 Loc-Tite 5920 Copper RTV

42 5# Mineral Wool (2" x 24" x 96") Cut 
to 22"

43 Ecomate Foam
44 4" Vent Screen
45 Gasket, optiTHERM Flame Rod
46 Plastic Poly Bag, 72" x 84"
47 Plastic Bag, Manual
48 Label, OptiTHERM OP. Inst
49 Label, OptiTHERM OP. Inst, FR
50 Label, optiTHERM Wiring, OT300-500
51 Label, optiTHERM Wiring - FRENCH

52 Label, Lockout-BLK Error Codes and 
Reset Inst

53 Label, Main Inst, T&P, HC
54 Label, Main Inst, T&P, H/C, FR
55 Label, OT Gas Supply & Venting
56 Label, Air Intake Elbow
57 Weber Rating Label
58 Label, Scald Warning, Bilingual
59 Label, Do Not Heat
60 Label, Inlet (Nipple Orientation)
61 Label, Check Tightness Hand Hole
62 Label, Warning, Turn Off Power
63 Label, Hot/Cold
64 Label, Hot/Cold, FR
65 OT300-500*2 Manual.
66 Paint, Hybrid Gray
67 Paint, Hybrid Blue

68 Tube, Press. Switches/GV, 3/16" ID x 
5/16" OD

69 Wire Nut 72-B-2
70 OT 300-500 Wood Crate Side
71 optiTHERM Wood Crate Top
72 optiTHERM Wood Crate Bottom

73 Cardboard Box, OptiTHERM 
Accessory Kit

74 optiTHERM Accessory Box Board
75 Gasket, 5" x 2" x 3" ID 1.7# Black PE

76 Gasket 3.5" x 2" x 1.375"ID 1.7# 
BlackPE

77 Gasket, PE, 4" x 2" x 2"ID 1.7# Black
78 Gasket, 2"x2"x80" Gray Poly
79 optiTHERM, Gasket Top Wrap
80 OT, Gasket Top Overlay Assembly
81 Gasket, optiTHERM HSI
82 Tube 2" OD x 60"L .095 Wall

83 Turboflue, 5" x 42.75" x 0.091", OT300-
500 V2

84 Bottom Pan Assembly, optiTHERM 
32"

85 OptiTherm 300-500 V2 Lower Jacket
86 optiTHERM, Intermediate Pan, 32in
87 Stamped 32in Pan 
88 optiTHERM, Jacket, Upper
89 4.25in Cover Plate

26 Bock 125 Gallon Tank Assembly 
Generation 2

91 Bracket, Floor Shield
92 Power Cord, 12ft.
93 Heyco 0.875" Plastic Plug
94 Spider Bushing, 13/16"
95 Heyco Snap Bushing, 0.875"

96 Heyco Strain Relief Bushing, Square, 
#1836

97 20105 aluminum tubing 65in

98 #8-32 x 0.25in Socket Head Cap 
Screw

99 Label, Bock Flame Logo
100 Label, Corrosion Protection
101 Label, OptiTHERM Logo
102 Label, ASME Plate
103 Pipe Cap, 2" NPT, Galvanized
104 Foam Trim Ring, 4.75in OD
105 Adhesive-Backed Wire Loom
106 3M Scotchlock Wire Connector
107 Strain Relief Bushing, 0.875" Hole
108 1" NPT Plastic Face Ring
109 Plastic Face Ring, 0.75NPT
110 PVC Elbow, 90deg, 4", Sch40
111 Fernco1002-44 Reducing Coupling
112 Harness, Exhaust Sensor & Switch
113 PVC Schedule 40 Pipe 4inx4.5
114 Foam Trim Ring 4.0"
115 Rubber Grommet, 1.25in

# DESCRIPTION

21 Flue Gas Temperature Sensor 
(21596)

22 Trim Plate (2 pcs.) (19419)

23 Condensate Elbow Assembly 
(19986)

24 Hand Hole Acess Cover (17190)
25 Hand Hole Gasket (27015)
26 Hand Hole Cover Plate (27030)
27 Burner Refractory (18006)

28 Gasket (Mount Plate to Mount 
Flange (18216)

https://www.bockwaterheaters.com/control-panel-cover-ot200-500.html
https://www.bockwaterheaters.com/control-panel-cover-ot200-500.html
https://www.bockwaterheaters.com/knob.html
https://www.bockwaterheaters.com/knob.html
https://www.bockwaterheaters.com/insulation-tank-top.html
https://www.bockwaterheaters.com/insulation-tank-top.html
https://www.bockwaterheaters.com/power-anode-rod-16-in-length.html
https://www.bockwaterheaters.com/power-anode-rod-16-in-length.html
https://www.bockwaterheaters.com/flue-pass-2-sensor.html
https://www.bockwaterheaters.com/flue-pass-2-sensor.html
https://www.bockwaterheaters.com/blocked-exhaust-switch.html
https://www.bockwaterheaters.com/blocked-exhaust-switch.html
https://www.bockwaterheaters.com/blocked-intake-switch-w-bracket.html
https://www.bockwaterheaters.com/blocked-intake-switch-w-bracket.html
https://www.bockwaterheaters.com/electrical-box-w-cover-assembly.html
https://www.bockwaterheaters.com/electrical-box-w-cover-assembly.html
https://www.bockwaterheaters.com/baffle.html
https://www.bockwaterheaters.com/baffle.html
https://www.bockwaterheaters.com/tank-temperature-sensors-2-in-1.html
https://www.bockwaterheaters.com/tank-temperature-sensors-2-in-1.html
https://www.bockwaterheaters.com/t-p-relief-valve-1.html
https://www.bockwaterheaters.com/t-p-relief-valve-1.html
https://www.bockwaterheaters.com/outlet-pipe-nipple-assembly.html
https://www.bockwaterheaters.com/outlet-pipe-nipple-assembly.html
https://www.bockwaterheaters.com/nipple-plastic-2-x-5.html
https://www.bockwaterheaters.com/nipple-plastic-2-x-5.html
https://www.bockwaterheaters.com/drain-valve-3-4-x-2-1-4.html
https://www.bockwaterheaters.com/drain-valve-3-4-x-2-1-4.html
https://www.bockwaterheaters.com/flue-gas-temperature-sensor.html
https://www.bockwaterheaters.com/flue-gas-temperature-sensor.html
https://www.bockwaterheaters.com/ot-condensate-assembly.html
https://www.bockwaterheaters.com/ot-condensate-assembly.html
https://www.bockwaterheaters.com/hand-hole-access-cover.html
https://www.bockwaterheaters.com/hand-hole-access-cover.html
https://www.bockwaterheaters.com/hand-hole-gasket.html
https://www.bockwaterheaters.com/hand-hole-gasket.html
https://www.bockwaterheaters.com/hand-hole-cover.html
https://www.bockwaterheaters.com/hand-hole-cover.html
https://www.bockwaterheaters.com/air-intake-assembly-ot300-500.html
https://www.bockwaterheaters.com/air-intake-assembly-ot300-500.html
https://www.bockwaterheaters.com/powered-anode-rod-20-in-length.html
https://www.bockwaterheaters.com/powered-anode-rod-20-in-length.html
https://www.bockwaterheaters.com/plug-1-square-head.html
https://www.bockwaterheaters.com/plug-1-square-head.html
https://www.bockwaterheaters.com/plug-1-square-head.html
https://www.bockwaterheaters.com/trim-plate-2-pcs.html
https://www.bockwaterheaters.com/trim-plate-2-pcs.html
https://www.bockwaterheaters.com/burner-refractory.html
https://www.bockwaterheaters.com/burner-refractory.html
https://www.bockwaterheaters.com/nipple-plastic-2-x-5.html
https://www.bockwaterheaters.com/gasket-mount-plate-to-mount-flange.html
https://www.bockwaterheaters.com/gasket-mount-plate-to-mount-flange.html

	Sheet1
	Drawing View1


